
NPDES Permit No. MA0101478 
Page 1 of 19  

AUTHORIZATION TO DISCHARGE UNDER THE  
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et 
seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53), 
 

City of Easthampton 
Board of Public Works 

 
is authorized to discharge from the facility located at 
 

Easthampton Wastewater Treatment Facility 
10 Gosselin Drive 

Easthampton, MA 01027 
 
to receiving waters named 

Connecticut River and Manhan River   
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
[...]
 
DO     Dissolved oxygen 

 
kg/day    Kilograms per day 

 
lbs/day    Pounds per day 

 
mg/l    Milligram(s) per liter 

 
ml/l     Milliliters per liter 

 
MGD    Million gallons per day 

 
Nitrogen 

 
 Total N   Total nitrogen 
 
 NH3-N   Ammonia nitrogen as nitrogen 
 
 NO3-N   Nitrate as nitrogen 
 
 NO2-N   Nitrite as nitrogen 
 
 NO3-NO2  Combined nitrate and nitrite nitrogen as nitrogen 
 
 TKN   Total Kjeldahl nitrogen as nitrogen 
 

Oil & Grease   Freon extractable material 
 

PCB    Polychlorinated biphenyl 
 

pH A measure of the hydrogen ion concentration.  A measure of the 
acidity or alkalinity of a liquid or material 

 
Surfactant  Surface-active agent 

 Page 24 of 25



NPDES PART II STANDARD CONDITIONS 
(January, 2007) 

 
Temp. °C  Temperature in degrees Centigrade 

 
Temp. °F  Temperature in degrees Fahrenheit 

 
TOC  Total organic carbon 

 
Total P  Total phosphorus 

 
TSS or NFR  Total suspended solids or total nonfilterable residue 

 
Turb. or Turbidity  Turbidity measured by the Nephelometric Method (NTU) 

 
ug/l  Microgram(s) per liter 

 
WET “Whole effluent toxicity” is the total effect of an effluent 

measured directly with a toxicity test. 
 

C-NOEC “Chronic (Long-term Exposure Test) – No Observed Effect 
Concentration”.  The highest tested concentration of an effluent or a 
toxicant at which no adverse effects are observed on the aquatic test 
organisms at a specified time of observation. 

  
A-NOEC “Acute (Short-term Exposure Test) – No Observed Effect Concentration” 

(see C-NOEC definition). 
 
             LC50 LC50 is the concentration of a sample that causes mortality of 50% of the 

test population at a specific time of observation.  The LC50 = 100% is 
defined as a sample of undiluted effluent. 

 
ZID Zone of Initial Dilution means the region of initial mixing 

surrounding or adjacent to the end of the outfall pipe or diffuser 
ports. 

   

 Page 25 of 25



NPDES Permit No. MA0101478 
Page 1 of 56 

 
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

NEW ENGLAND 
5 POST OFFICE SQUARE, SUITE 100 

BOSTON, MASSACHUSETTS  02109-3912 
 

 FACT SHEET 
 

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES   
 
NPDES PERMIT NO:  MA0101478 
  
PUBLIC NOTICE PERIOD: April 30, 2013 – May 29, 2013 
 
NAME AND ADDRESS OF APPLICANT: 
 

City of Easthampton, Board of Public Works  
50 Payson Avenue, Easthampton, Massachusetts 01027 

 
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS: 
 

Easthampton Wastewater Treatment Plant 
10 Gosselin Drive, Easthampton, Massachusetts 01027 

 
RECEIVING WATERS:  Connecticut River (MA34-04) and Manhan River (MA34-11) 
 
CLASSIFICATION:   Class B - Warm Water Fishery  
  



NPDES Permit No. MA0101478 
Page 2 of 56 

TABLE OF CONTENTS 
 

I.  Proposed Action, Type of Facility and Outfall Locations ....................................................... 3 

A.  Proposed Action ................................................................................................................ 3 
B.  Wastewater Treatment Plant and Collection System Description .................................... 3 
C.  Outfall Locations and Capacity ........................................................................................ 4 

II.  Description of Discharge ......................................................................................................... 4 

III.  Limitations and Conditions .................................................................................................. 5 

IV.  Permit Basis and Explanation of Effluent Limitation Derivation ........................................ 5 

A.  Overview of Federal and State Regulations ..................................................................... 5 
B.  Water Quality Standards and Designated Uses ................................................................ 5 
C.  Available Dilution ............................................................................................................ 6 
D.  Flow .................................................................................................................................. 8 
E.  Conventional Pollutants .................................................................................................... 9 

1.  Biochemical Oxygen Demand (BOD5) and Total Suspended Solids (TSS) .................. 9 

2.  Dissolved Oxygen (DO) ................................................................................................. 9 

3.  pH ................................................................................................................................... 9 

4.  Escherichia coli bacteria .............................................................................................. 10 

F.  Non-Conventional Pollutants ............................................................................................. 10 
1.  Total Residual Chlorine ............................................................................................... 10 

2.  Nitrogen ....................................................................................................................... 12 

3.  Phosphorus ................................................................................................................... 13 

4.  Metals ........................................................................................................................... 16 

G.  Whole Effluent Toxicity ................................................................................................. 23 
V.     Sludge ................................................................................................................................... 23 

VI. Pretreatment ............................................................................................................................ 24 

VII. Anti-degradation .................................................................................................................... 25 

VIII. Essential Fish Habitat ........................................................................................................... 25 

IX. Endangered Species ................................................................................................................ 26 

X.  Sewer System Operation and Maintenance ............................................................................. 27 

XI.  Monitoring and Reporting ...................................................................................................... 28 

XII. State Certification Requirements ........................................................................................... 29 

XIII. Public Comment Period, Public Hearing, and Procedures for Final Decision ..................... 29 

XIV. EPA Contact ......................................................................................................................... 30 

Attachment A – Aerial View of Facility, Receiving Waters and Outfall Locations ..................... 31 

Attachment B – Discharge Monitoring Report Summary ............................................................. 32 

Attachment C – Nitrogen Loads .................................................................................................... 43 

Attachment D – Example Calculation of Reasonable Potential Determination (Outfall 001) ...... 46 

Attachment E – Example Calculation of Reasonable Potential Determination (Outfall 002) ...... 47 

Attachment F – Endangered Species ............................................................................................. 49 



NPDES Permit No. MA0101478 
Page 3 of 56 

 

I. Proposed Action, Type of Facility and Outfall Locations 
 

A. Proposed Action 
 
The above named applicant has applied to the U.S. Environmental Protection Agency (EPA) for 
the reissuance of its NPDES permit to discharge to the Connecticut River and Manhan River, the 
designated receiving waters, through two outfalls.  Outfall 001 is the main outfall and discharges 
into the Connecticut River; Outfall 002 is the auxiliary outfall and discharges into the Manhan 
River when flows exceed the capacity of Outfall 001.  The facility is engaged in the collection and 
treatment of municipal, commercial and industrial wastewater. A figure showing the wastewater 
treatment facility and outfall location is included as Attachment A.  

 
B. Wastewater Treatment Plant and Collection System Description 

 
The Easthampton Wastewater Treatment Plant (WWTP) is a 3.8 MGD secondary wastewater 
treatment plant serving approximately 15,600 people in Easthampton, and receiving a total of 
about 10,000 gallons per day of wastewater from Northampton, Southampton and Holyoke.  In 
addition, there is one categorical industrial user (CIU) and two non-categorical, significant 
industrial users (SIUs) in the sewered community (see Industrial Pre-Treatment Section in Part 
VI).    
 
The WWTP consists of the following treatment units: 
 

 preliminary treatment: 
o mechanically cleaned bar screen 
o manually cleaned bar rack (bypass) 
o aerated grit chamber 
o grit screw and bucket elevator 

 primary treatment: 
o rectangular primary clarifiers (2) 

 secondary treatment: 
o aeration basins with mechanical aeration (2) 
o center feed secondary clarifiers (2) 

 disinfection/dechlorination 
o chlorination with sodium hypochlorite (flow paced);  
o chlorine contact chambers 
o dechlorination with sodium bisulfite (for discharge #002) 

 outfalls 
o discharge to Connecticut River via outfall pipe (Outfall #001) or to Manhan River  

(Outfall #002) when hydraulic capacity of 001 is exceeded 
 sludge treatment 

o gravity thickeners 
o odor control with potassium permanganate 
o chemical sludge condition polymer 
o belt filter press 
o sludge disposed off-site (Synagro-Northeast, Waterbury, CT) 

 
The sewerage collection system has approximately 78.8 miles of sewers and includes 16 pump 



NPDES Permit No. MA0101478 
Page 4 of 56 

stations. The collection system is completely separate (there are no storm water collection pipes 
tied into the sewage collection system). 

C. Outfall Locations and Capacity 
 
The main effluent pipe is approximately 2.1 miles long and discharges to the Connecticut River 
by gravity.  The outfall is located near shore, just downstream of the confluence of the 
Connecticut and Manhan Rivers.  During periods when discharge flows exceed the capacity of 
Outfall 001, flow is discharged to the Manhan River through Outfall 002.  The hydraulic capacity 
of Outfall 001 varies based on the hydraulic regime in the Connecticut River.  The permittee 
estimates that the peak capacity is 3.1 mgd at normal river level (101 ft.), 2.7 mgd at the ten year 
flood level and 1.2 mgd at the 50 year flood level (124 ft.).  A more recent study submitted to 
EPA in 2009 by Tighe and Bond, verified these approximate flow capacities and is discussed in 
more detail below.  Based upon the data in Attachment B1, the average monthly flow (as opposed 
to the peak capacities listed above) from Outfall 001 has often approached 3 mgd with a small 
number of months above 3 mgd, as measured by the plant’s influent flow meter.  The chief 
operator of the facility (Carl Williams) confirmed this flow capacity, stating that Outfall 001 is 
able to handle approximately 3 mgd under normal river conditions and the remaining flow goes to 
Outfall 002.  Hence, the capacity in this permit reissuance for Outfall 001 is set at 3 mgd.  The 
capacity for Outfall 002 is set at 0.8 mgd, the difference between the design flow (3.8 mgd) and 
the capacity of Outfall 001 (3 mgd). 
 
The 2007 permit contained a special condition requiring the permittee to evaluate the hydraulic 
capacity of Outfall 001, maximize the flow through Outfall 001, and evaluate the feasibility of 
eliminating flow to Outfall 002.  This evaluation was completed and a report from Tighe & Bond, 
Inc. was submitted to EPA on November 30, 2009.  This report recommended short-term and 
long-term improvements.  Short-term improvements included raising the overflow weir to the 
Manhan River outfall as well as cleaning the siphon section of the Connecticut River outfall.  
Long-term improvements included construction of a pump station to the Connecticut River 
outfall, eliminating flow to the Manhan River.  
 
As of January 2013, the chief operator of the facility (Carl Williams) indicated that the overflow 
weir has been set to a maximum level and a large segment of the Connecticut River outfall has 
been cleaned within the last 2 years.  The effect of this can be seen in the reduction in flows to 
Outfall 002 since May of 2010 (see Attachment B2).  However, the City of Easthampton (the 
City) is not planning to construct a pump station to the Connecticut River.  Instead, the City is 
considering diverting the entire flow to the Manhan River outfall in order to avoid the cost of 
maintaining the Connecticut River outfall pipe. 
 
Should the City decide to alter the flow capacity or distribution to its outfalls, the permittee must 
inform EPA and the Massachusetts Department of Environmental Protection (MassDEP) and the 
permit may be reopened and adjusted accordingly.  However, the City of Easthampton should 
note that an increased flow to the Manhan River could face certain complications, including more 
stringent effluent limits as well as antidegradation issues.  Hence, it is recommended that the City 
coordinate well in advance with EPA and MassDEP regarding this matter. 
 
II. Description of Discharge 
 
A quantitative description of the discharge in terms of significant effluent parameters based on 
recent discharge monitoring reports (DMRs) from January 2008 through September 2012 may be 
found in Attachment B of this fact sheet. 



NPDES Permit No. MA0101478 
Page 5 of 56 

 
 
III. Limitations and Conditions 
 
The effluent limitations and monitoring requirements may be found in the draft NPDES permit.  
 
IV. Permit Basis and Explanation of Effluent Limitation Derivation 
 

A. Overview of Federal and State Regulations 
 
Pursuant to 40 C.F.R. § 122.44 (d), permittees must achieve water quality standards established 
under Section 303 of the Clean Water Act (CWA), including state narrative criteria for water 
quality.  Additionally, under 40 C.F.R. § 122.44 (d)(1)(i), "Limitations must control all pollutants 
or pollutant parameters which the Director determines are or may be discharged at a level which 
will cause, have the reasonable potential to cause, or contribute to an excursion above any state 
water quality standard."  When determining whether a discharge causes, or has the reasonable 
potential to cause or contribute to an in-stream excursion above a narrative or numeric criterion, 
the permitting authority shall use procedures which account for existing controls on point and 
non-point sources of pollution, and where appropriate, consider the dilution of the effluent in the 
receiving water. 

A permit may not be renewed, reissued, or modified with less stringent limitations or conditions 
than those contained in the previous permit unless in compliance with the anti-backsliding 
requirements of the CWA. EPA’s anti-backsliding provisions generally restrict the relaxation of 
permit limits, standards, and conditions.  Therefore effluent limits in the reissued permit generally 
must be at least as stringent as those of the previous permit. Effluent limits based on technology, 
water quality, and state certification requirements must meet anti-backsliding provisions found 
under Section 402 (o) and 303 (d) of the CWA, and in 40 CFR 122.44 (1).  
 
In accordance with regulations found at 40 CFR Section 131.12, MassDEP has developed and 
adopted a statewide antidegradation policy to maintain and protect existing in-stream water 
quality.  The Massachusetts Antidegradation Policy is found at 314 CMR 4.04.  No lowering of 